
MONO MECHANICAL VACUUM LIFTER
Code AMMVL270

ASSEMBLY DIAGRAM

PARTS LIST

Part Number
Code

No.

Housing

01

02

Seal 350

01

03
01

04

Cover battery

02

05

Bolt M3 x 12

01

06

Cover box

04

07
01

08

Top housing

10

Bolt M6 x 25

12

11
O - ring 60 x 50 x 5

01

12
Main Splinder

01

13 01

14

Bolt M6 x 110

01

08

01

Qty.

09

Shackle

Bolt M5 x 12

Actuator

15

16

17

Top piston

01

18

Piston diaphragma

01

19

Bottom piston

01

01

01

Middle piston

O-ring 118 x 123 x 2.5

AMMVL270-001

AMMVL270-002

AMMVL270-003

AMMVL270-004

AMMVL270-005

AMMVL270-006

AMMVL270-007

AMMVL270-008

AMMVL270-009

AMMVL270-010

AMMVL270-011

AMMVL270-012

AMMVL270-013

AMMVL270-014

AMMVL270-015

AMMVL270-016

AMMVL270-017

AMMVL270-018

AMMVL270-019

17

18

19

AMMVL270-020

AMMVL270-021

AMMVL270-022

Handle

02

Bolt M5 x 50

04

08Bolt M10 x 60

01Lift stop




